o

= PUMP PRODUCTS »

WATER
MASTER,

Victoria: Head Office New South Wales

59 Export Dr Unit 2/1040 Canley Vale Rd
Brooklyn VIC 3012 Wetherill Park NSW 2164
P:03 93169700 P: 029757 5800

F: 03 9314 0909 F: 02 9757 5899

E: info@watermaster.comau  E: nsw@wellcross.com.au

Queensland

2/55 Christensen Rd,
Stapylton QLD 4207
P:07 3386 2400

F:07 3386 1241

E: gld@wellcross.com.au

North Queensland Western Australia South Australia

Unit 19/547 Industry Park Unit 8/235 Camboon Rd  M: 0417 592 530

547-593 Woolcock St Malaga WA 6090 E: bnicholas@wellcross.com.au
Mount Louisa, Townsville P: 08 9248 2955

QLD 4814 F: 08 9248 2933

P:07 47746331 E: wa@wellcross.com.au

E: nthgld@wellcross.com.au

www.watermaster.com.au

MH10-2 Parts Breakdown

21 28 29 21 30 3 32

22 2




[WATER _
MASTER')

= PUMP F )

Victoria: Head Office
59 Export Dr
Brooklyn VIC 3012
P:03 93169700

F: 039314 0909

_ A
O
Efficiant. pel

E:info@watermastercom.au  E: nsw@wellcross.com.au

New South Wales Queensland

Unit 2/1040 Canley Vale Rd  2/55 Christensen Rd,
Wetherill Park NSW 2164 Stapylton QLD 4207
P:02 9757 5800 P:07 3386 2400

F: 02 9757 5899 F: 0733861241

MH10-2 Parts Breakdown

North Queensland Western Australia South Australia

r Unit 19/547 Industry Park Unit 8/235 CamboonRd  M: 0417 592 530

547-593 Woolcock St Malaga WA 6090 E: bnicholas@wellcross.com.au
Mount Louisa, Townsville P: 08 9248 2955
QLD 4814 F: 08 9248 2933

E: gqld@wellcross.comau  P:07 4774 6331 E: wa@wellcross.com.au

E: nthgld@wellcross.com.au

www.watermaster.com.au

No Code PART No Description

1 409288 5HL.25ZB.027 Filter Net

2 409289 5HL.257B.032 Clamp

3 414990 8HL.257B.011 Nut - Hose Barb

4 414992 8HL.257B.020 Hose Barb

5 414991 8HL.257B.016.2 Rubber Gasket for Hose Barb
6 404700 3.11.01.02.060161 Bolt M6*16

7 414978 8HL.25ZB-H.009 Suction Flange

8 414980 8HL.257B-H.015 Plug

9 414984 8HL.25ZB-H.017.3 O-Ring for Plug

10 404702 3.11.01.02.060651 Bolt M6*65

11 414974 8HL.257B-H.004 Pump Case - Front

12 404701 3.11.01.02.060551 Bolt M6*65

13 414983 8HL.25ZB-H.017.2 Rubber packing ring

14 414977 8HL.257B-H.007 Diffuser

15 414976 8HL.25ZB-H.006.1 Impeller

16 414981 8HL.257B-H.016 Rubber Gasket for Pump Case
17 409287 5HL.257B-H.022 Mechanical Seal

18 404699 3.11.01.02.050301 Bolt M5*30

19 404705 3.11.04.01.060000 Aluminium washer ¢6

20 414975 8HL.25ZB-H.005 Pump Case - Rear

21 404709 3.11.04.03.060000 Spring washer @6

22 404696 3.11.01.01.060251 Bolt M6*25

23 414979 8HL.257B-H.010 Discharge flange

24 414982 8HL.257B-H.017.1 Rubber Gasket - Discharge Flange
25 409286 5HL.257B-H.021 Rubber Gasket - Suction Flange / NRV
26 414987 8HL.25ZB-H.024.2 Handle

27 414989 8HL.25ZB-H.024.7 Handle Sleeve

28 409284 5HL.25ZB-H(BE).024.1 Pump/Engine Support Bracket
29 414988 8HL.257B-H.024.3 Rubber Mounting Bush

30 404703 3.11.02.01.060000 M6 Nut

31 409285 5HL.25ZB-H(BE).024.4 Engine Support Bracket - Rear
32 404708 3.11.04.03.050000 Spring Washer ¢5

33 404694 3.11.01.01.050121 Bolts M5x12

34 404704 3.11.02.01.080000 M8 Nut

35 404707 3.11.04.02.080000 Flat Gasket @8

36 404710 3.11.04.03.080000 Spring Washer @8

37 414972 8HL.257B-H(BE).024.5 Pump Support Plate (Base)
38 414973 8HL.25ZB-H(BE).024.6 Rubber Foot

39 404698 3.11.01.01.080251 Bolts M8X25

40 404706 3.11.04.02.060000 Flat Gasket @6

41 404695 3.11.01.01.060163 Bolts M6X16

42 404697 3.11.01.01.080201 Bolts M8X20




